
FIG.l PARTS MANUAL

CYLINDER COMP.

CYLINDER COMP.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-023100 CYLINDER COMP 1

2 172MM-023002 CYLINDER SEAL 1

3 152MI-023300 TENSIONER 1

4 152MI-023003 SPRING SEAT FLANGE BOLT 1

5 152MI-023002 SPRING 1

6 152MI-023004 TENSIONER SEAL 1

7 172MM-023007 W ATER INFLOW  RUBBER TUBE 1

8 172MM-023009 W ATER TUBE SHEATH 1

9 QC/T621-1999-B24 W IRE CLAMP 2

10 152MI-023009 W ASHER 8.5 1

11 GB/T848-85-6-D SMALL W ASHER 1

12 152MI-021005 DOW EL PIN 10 X 14 2

13 152MI-023008 FLANGE BOLT M6X 18 2

14 152MI-080013 FLANGE BOLT M6 X 22 1

1



FIG.2

CYLINDER COVER ASSY.(1)

Is-
CN



PARTS MANUAL
- - . . - - •■• ' — -u— -     ---

CYLINDER COVER ASSY.(1)

REF NO. PART NO. DESCRIPTION REGD NO.

1 172 MM-021009 OIL TUBE CLIP 1

2 172MM-021001 CYLINDER COVER 1

3 172MM-021006 PLATE 1

4 152MI-021011 CYLINDER COVER SEAL 1

5 172MM-021100 INLET ROCKER SHAFT 1

6 172 MM-021200 EX ROCKER SHAFT 1

7 172MM-021400 OUTER OIL TUBE 1

8 152MI-021001 RUBBER RING 1

9 172MM-021431 OIL TUBE HOLDER 1

10 152MI-021003 SHOCK ABSORPTION RUBBER BAR 1

11 152MI-021004 BOLT M8 x 25 1

12 152MI-021015 BOLT M12 x 1.25 1

13 152MI-021013 BOLT M8 x 25 1

14 152MI-021008 VISION HOLE CAP 1

15 152MI-021016 W ASHER 8 3

16 152MI-021012 EAR W ASHER 1

17 152MI-021014 W ASHER 12 2

18 152MI-021009 VISION HOLE CAP SEAL 1

19 152MI-021010 ROCKER SHAFT SEAL 2

20 GB/T818-2000 CROSS FLANGE BOLT 1

21 GB/T848-85-6 SMALL W ASHER 2

22 152MI-021005 DOW EL PIN 10 x 14 2

23 152MI-021019 FLANGE BOLT M6 x 12 3

24 152MI-021017 FLANGE BOLT M6 x 25 1

25 152MI-013010 FALNGE BOLT M6 x 50 3

26 152MI-021018 FLANGE BOLT M6 x 55 1

27 172MM-021404 SHOCK ABSORPTION BUSH 1

28 172MM-021002 AIR TUBE JOINT 1

29 172MM-021300 AIR CLEANER HOLDER 1

30 172MM-021008 STOPPLE 1

2



FIG.3

CYLINDER COVER ASSY.(2)

’~
0

 f
t-

 23



PARTS MANUAL

CYLINDER COVER ASSY.(2)

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-022100 CYLINDER COVER ASSY. 1

2 172MM-022700 EX. TUBE FLANGE 1

3 152MI-022014 CAMSHAFT COVER 1

4 172MM-022008 EX. TUBE NUT 2

5 172MM-022010 CYLINDER COVER SEAL 1

6 172MM-022900 CARBURETOR RELAY SEAT 1

7 172MM-022500 INLET TUBE CLAMP 1

8 152MI-022810 TEMPERATURE RETAINER 1

9 152MI-022803 UPPER TEMPERATURE RETAINER COVER 1

10 152MI-022021 CARBURETOR COOLING RUBBER TUBE 1

11 172MM-022601 UNDERSIDE TEMPERATURE RETAINER COVER 1

12 172MM-022400 SPARK PLUG 1

13 152MI-021017 FLANGE BOLT M6 x 25 2

14 172MM-022800 EX. OUTLET SEAL 1

15 152MI-022600 W ATER TEMPERATURE SENSOR 1

16 GB/T6191-1986 INNER HEX FLANGE BOLT M6 x 18 2

17 172MM-022007 EX. TUBE FLANGE BOLT 2

18 152MI-022012 W ASHER 8 4

19 152MI-022013 ACORN NUT M8 4

20 152MI-022804 O-RING 14.8 x 1.9 1

21 172MM-022009 O-RING 31 x 2 1

22 152MI-022020 FLANGE BOLT M6 x 22 2

23 152MI-021005 DOW EL PIN 10 x 14 2

24 QC/T621-1999 W IRE CLIP 2

25 152MI-090005 FLANGE BOLT M6 x 16 2

26 152MI-023008 FLANGE BOLT M6x 18 1

27 152MI-022017 CARBURETOR VENTILATION RUBBER TUBE 1

28 GB/T848-85 SMALL W ASHER 1

29 152MI-022303 STOPPLE M12 x 1

3



FIG.4

CRANKCASE ASSY.

Ih



PARTS MANUAL
*

CRANKCASE ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-011200 CRANKCASE, R. 1

2 152MI-011010 HANGER OUTER BUSH 2

3 152MI-011008 O-RING 15.8 x 2.4 4

4 152MI-011009 HANGER INNER BUSH 2

5 152MI-011013 O-RING 7.5 x 1.5 1

6 172MM-011003 CRANKCASE SEAL 1

7 172MM-011100 CRANKCASE, L. 1

8 172MM-011014 BRAKE SHOE SHOCK ABSORPTION W ASHER 2

9 172MM-011400 INNER OIL TUBE 1

10 172MM-011002 INNER OIL TUBE SEAL 2

11 172MM-011300 INSULATION GASKET 1

12 172MM-011005 CYLINDER STUD BOLT B 1

13 172MM-011004 CYLINDER STUD BOLT A 3

14 NTN: TMB301 ROLL BEARING 1

15 172MM-011007 BRAKE SHOE BUSH, DOW EL PIN 1

16 172MM-011009 OIL SEAL 3 4 x 5 2 x 5 1

1 7 172MM-011001 OIL SEAL 2 8 x 4 0 x 8 1

1 8 152MI-011700 STOP NUT M8 1

19 152MI-021019 FLANGE BOLT M6 x 12 1

20 152MI-021005 DOW EL PIN 10 x 14 2

21 152MI-011017 FLANGE BOLT M6 x 60 5

22 152MI-011018 FLANGE BOLT M6 x 70 3

23 152MI-011016 FLANGE BOLT M6 x 125 1

24 NTN: 6205LLU ROLL BEARING 1

25 172MM-011008 OIL SEAL 14 x 20 x 3.5 1

26 172MM-011010 BRAKE SHOE DOW EL PIN 1

27 172MM-011006 REAR SW ING AXLE 1

28 172MM-011011 BRAKE CABLE PLATE 1

29 152MI-090005 FLANGE BOLT M6 x 16 1

30 NTN: HMK1416 NEEDLE BEARING 1

4



FIG.5

RIGHT SIDE COVER ASSY.



PARTS MANUAL
M*x**t.*LJmMafia. «,. ■««»**« .■WWJfnrtWF. *%*, nprt.MHn. if I ..»«niia»«.-...

RIGHT SIDE COVER ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-013013 RUBBER HOSE (LINKED W ITH CYLINDER COVER) 1

2 172MM-013100 RUBBER HOSE (LINKED W ITH RIGHT SIDE COVER) 1

3 172MM-013015 RUBBER HOSE (LINKED W ITH AIR CLEANER) 1

4 172MM-013016 RUBBER HOSE CLIP 1

5 172MM-013002 RIGHT SIDE COVER 1

6 172MM-013008 PLATE 1

7 172MM-013012 RIGHT SIDE COVER SEAT 1

8 172MM-013007 OIL FILTE SCREEN LID 1

9 152MI-013100 FILTE CORE 1

10 172MM-013006 SPRING 1

11 172MM-013001 DIPSTICK 1

12 172MM-013019 EXHAUST THREE JOINT 1

13 152MI-021008 VISION HOLE CAP 1

14 172MM-013031 FLANGE BOLT M6 x 80 1

15 172MM-013028 O-RING 3 0 x 3 . 5 5 1

1 6 152MI-021009 VISION HOLE CAP SEAL 1

17 172MM-013030 O-RING 1 8 x 3 . 5 5 1

1 8 172MM-013005 OIL DISCHARGE BOLT M12 x 1.5 1

19 152MI-021014 W ASHER 12 1

20 152MI-080008 DOW EL PIN 8 x 14 2

21 QC/T621-1999-A10 W IRE CLIP ROUND 2

22 QC/T621 -1999-A12 W IRE CLIP ROUND 4

23 172MM-013010 VENTILATION JOINT 1

24 172 MM-013009 W ATER DISCHARGE JOINT 1

25 152MI-013009 FLANGE BOLT M6 x 40 3

26 172MM-013026 RUBBER TUBE LINDED W ITH AIR CLEANER BUSH 1

27 152MI-071007 FLANGE BOLT M6 x 28 1

28 152MI-011018 FLANGE BOLT M6 x 70 3

5



FIG. 6 PARTS MANUAL

CRANKSHAFT CON'ROD & PISTON ASSY.

CRANKSHAFT CON'ROD & PISTON ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1

172MM-041000 CON’ROD ASSY. 1

172MM-040008 THE FIRST PISTON RING 1

172MM-040009 THE SECOND PISTON RING 1

2 172MM-042000 OIL RING ASSY. 1

3 172MM-040005 PISTON 1

4 172MM-040007 PISTON PIN 1

5 152MI-040011 OIL TUBE JOINT 1

6 152MI-040010 OIL TUBE JOINT SPRING 1

7 152MI-040006 W OODRUFF KEY 1

8 172MM-040006 PISTON PIN CIRCLIP 2

9 GB/T119-2000 COLUMN PIN 2 x 14 1

6



FIG.7 PARTS MANUAL

VALVE TRANNY ASSY.(1)

VALVE TRANNY ASSY.(1)

REF NO. PART NO. DESCRIPTION REGD NO.

1 152MI-022500 VALVE TAPPET SEAL 2

2 172MM-022300 VALVE CAM 1

3 152MI-021007 ROCKER 2

4 172MM-022001 INLET VALVE 1

5 172MM-022005 EX. VALVE 1

6 172MM-022002 OUTER VALVE SPRING 2

7 172MM-022003 INNER VALVE SPRING 2

8 152MI-022005 SPRING VALVE DISC 2

9 152MI-022001 SPRING VALVE SEAT 2

10 152MI-022006 VALVE CLIP LOCK 4

11 NTN:16002 ROLL BEARING 2

12 GB894 1-86-15 BEARING CIRCLIP 1

13 172MM-022310 CHAIN W HEEL 1

14 172MM-022301 CAMSHAFT 1

7



VALVE TRANNY ASSY.(2)

FIG. 8 PARTS MANUAL

VALVE TRANNY ASSY.(2)

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-022200 TIME CHAIN 1

2 172MM-023200 TENSIONER 1

3 172MM-023001 CHAIN GUIDE PLATE 1

4 GB96-85-6-D. Zn BIG W ASHER 1

5 GB/T5781-2000 HEX FLANGE BOLT M6 x 12 1

8



FIG.9 PARTS MANUAL
hw-f—ir > I I , ■■ ,***~~—+***-**.,   .   -■•-■■*•   ^   n-TTTir- -I^WMTWI

LEFT SIDE COVER ASSY.

LEFT SIDE COVER ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-012001 LEFTSIDE COVER 1

2 172MM-012007 LEFT SIDE COVER SEAL 1

3 172MM-012004 PLATE 1

4 172MM-012003 FLANGE BOLT 2

5 152MI-012200 SHOCK ABSORPTION BLOCK ASSY. 2

6 152MI-011007 DOW EL PIN O10 x 16 2

7 172MM-012008 OIL DISCHARGE BOLT VISION HOLE CAP 1

8 GBT818-2000-M5X8 CROSS FLANGE BOLT 4

9 172MM-012100 W IRE CLAMP 1

10 152MI-090005 FLANGE BOLT M6 x 16 1

11 172MM-012002 DUST-PROOF BAR 1 1

12 172MM-012006 DUST-PROOF BAR 2 1

13 172MM-012005 W OOL MAT 1

9



FIG. 10 PARTS MANUAL
„r- =.- - «s mw s  n s  *s® ■ «apiw^ —  -~ was*» *fewg w-^Ahis&mf&m

WATER PUMP ASSY.

WATER PUMP ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-080004 W ATER PUMP IMPELLER 1

2 152MI-081000 W ATER SEAL 1

3 172MM-080003 W ATER PUMP HOUSING 1

4 172MM-080002 W ATER PUMP HOUSING SEAL 1

5 172MM-080001 W ATER PUMP SHAFT 1

6 152MI-013009 FLANGE BOLT M6 x 40 2

7 152MI-02017 FLANGE BOLT M6 x 25 2

8 GBT893 1-86-19 CIRCLIP 1

9 152MI-080007 W ASHER 7.5 x 13 x 1.2 1

10 152MI-080011 W ASHER 6x 1 2 x 1 1

1 1 NTN:6800 ROLL BEARING 2

12 172MM-08005 OIL SEAL 1 0 x 2 0 x 5 1

1 3 152MI-080008 DOW EL PIN 8 x 14 2

10



FIG. 11 PARTS MANUAL

CARBURETOR COMP.

CARBURETOR COMP.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-100000 CARBURETOR COMP. 1

11



FIG. 12 PARTS MANUAL
" » ** &^Y^

P
 SeS^, ^-r « r^J, “ _f iä^SSS? *?E "SST

OIL PUMP ASSY.

OIL PUMP ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 152MI-071000 OIL PUMP ASSY. 1

2 152MI-071002 OIL PUMP 1

3 152MI-071003 OIL PUMP COVER PLATE 1

4 152MI-071001 OIL PUMP SHAFT 1

5 152MI-070001 OIL PUMP SPROCKET 1

6 152MI-073000 OIL PUMP CHAIN 1

7 152MI-071004 INNER OIL PUMP ROTOR 1

8 152MI-071005 OUTER OIL PUMP ROTOR 1

9 152MI-070002 OIL PUMP DIVISION PLATE A 1

10 152MI-072000 OIL PUMP DIVISION PLATE B 1

11 GB878-85 FLANGE BOLT M3 x 12 1

12 152MI-0710006 DOW EL PIN 4 x 6.5 1

13 GB897 1-86-10 CIRCLIP 1

14 152MI-021019 FLANGE BOLT M6 x 12 1

15 152MI-071007 FLANGE BOLT M6 x 28 2

12



PARTS MANUAL

CLUTCH ASSY.

FIG. 13

CLUTCH ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-052500 OUTER W HEEL CLUTCH 1

2 172MM-052400 DRIVEN DISC 1

3 172MM-052003 SIDE DISC 1

4 172MM-052006 CLUTCH RETURN SPRING 3

5 172MM-052600 CENTRIFUGAL BLOCK 3

6 GB/T8931-86-28 CIRCLIP 1

7 172MM-052700 DRIVE BELT 1

8 172MM-052300 DRIVEN W HEEL 1

9 172MM-052100 MOVABLE DRIVEN W HEEL 1

10 172MM-052002 GUIDE COLUMN PIN 4

11 172MM-052001 GUIDE ROLLER 4

12 172MM-052004 CLUTCH SPRING 1

13 172MM-052200 SEAL BUSH 1

14 172MM-052005 FLAT NUT M30 x 1 1

15 GB/T896-86-6 CIRCLIP 3

16 GB278-89-1060902 ROLL BEARING 1

17 172MM-052310 NEEDLE BEARING 22 x 29 x 18 1

18 172MM-052008 NUT M12 x 1.25 1

19 172MM-052104 DRIVEN W HEEL OIL SEAL 2

20 GB3452.1-82 O-RING 46.2 x 1.8 2

13



FIG. 14 PARTS MANUAL

ELECTRIC STARTER ASSY.

ELECTRIC STARTER ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-090001 DOUBLE-GEAR AXLE 1

2 172MM-092000 DRIVEN GEAR 1

3 172MM-091000 DOUBLE-GEAR 1

4 172MM-090007 FIX PLATE 1

5 172MM-093000 START MOTOR 1

6 152MI-080013 FLANGE BOLT M6*22 2

7 172MM-090008 FLANGE BOLT M6*14 1

14



REDUCTION BOX ASSY.

FIG. 15 PARTS MANUAL

^ 18"^

REDUCTION BOX ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-062000 VENTILATION PIPE 1

2 172MM-060009 REDUCTION BOX CAP 1

3 172MM-061000 REDUCTION CASE CAP SEAL 1

4 172MM-060001 CHIEF SHAFT 1

5 172MM-060003 SECONDARY SHAFT 1

6 172MM-060006 SECONDARY GEAR SHAFT 1

7 172MM-060007 OUTPUT SHAFT 1

8 172MM-060008 OUTPUT GEAR 1

9 172MM-060010 FLANGE BOLT M8 x 38 3

10 172MM-060011 FLANGE BOLT M8 x 28 2

11 152MI-060003 STOP GASKET 14 1

12 172MM-060004 STOP GASKET 14 1

13 152MI-060009 W ASHER 6 1

14 152MI-060010 W ASHER 10 1

15 NTN: 6304 ROLL BEARING 1

16 172MM-060002 ROLL BEARING 22 x 50 x 14 1

17 GB9877.1-88 OIL SEAL 22 x 35 x 5 1

18 152M1-021005 DOW EL PIN 10 x 14 2

19 GB/T894.1-86-24 CIRCLIP 1

20 152MI-060011 FLANGE BOLT M 1 0 x  1.25 OIL DISCHARGE 1

21 152MI-080012 FLANGE BOLT M6 x 32 2

22 NTN: HMK1416 NEEDLE BEARING 1

15



FIG. 16 PARTS MANUAL

GEARBOX ASSY.

GEARBOX ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 172MM-051004 SLIDE BLOCK 3

2 172MM-051005 DRIVE W HEEL 1

3 172MM-051003 DRIVE W HEEL BUSH 1

4 172MM-051100 MOVABLE DRIVE W HEEL 1

5 172MM-051200 CENTRIFUGAL ROLLER 6

6 172MM-051001 DRIVE W HEEL CAP 1

7 172MM-051002 SLOPE PLATE 1

8 GB3452 1-82 O-RING 1

9 GB9074 14-88 FLANGE BOLT 3

10 172MM-051007 NUT M14 x 1.5 1

11 172MM-051006 W ASHER 1 4 . 5 x 3 0 x 2 1

1 2 152MI-051103 OIL SEAL 2 7 x 3 4 x 3 . 5 2

16



FIG. 17 PARTS MANUAL
-T ..W H T » w i„.* ir  m  mm*»** wi m ,n fmmmr

M A G N E T O  C O M P .

M A G N E T O  C O M P .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 1 7 2 M M -0 9 4 0 0 0 C L U T C H 1

2 1 7 2 M M -0 3 3 0 0 0 IG N IT IO N  C O IL 1

3 1 7 2 M M -0 1 3 0 0 8 W IR E  P L A T E 1

4 1 7 2 M M -0 3 1 0 0 0 F L Y W H E E L 1

5 1 7 2 M M -0 3 2 0 0 0 S T A T O R 1

6 G B /T 7 0  1 -2 0 0 0 IN N E R  H E X  F L A N G E  B O L T  M 8  X  1 8 3

7 1 7 2 M M -0 4 0 0 0 1 N U T  M 1 6  x  1 1

8 1 7 2 M M -0 4 0 0 0 2 W A S H E R  1 6 .3 x 3 0 x 2 1

9 1 5 2 M I-0 3 0 0 0 2 F L A N G E  B O L T  M 5  x  1 6 2

1 0 1 5 2 M I-0 6 0 0 1 2 F L A N G E  B O L T  M 6  x  3 0 3

1 7



r  XPf® — «
4 5  ”« 3 4  «

2 1

2 2

FIG. 18

F R A M E  G R O U P



PARTS MANUAL

F R A M E  G R O U P

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 6 .0 0 0 .0 6 1 C .B .C . C R O S S  B A R , F R  (B .R .S .) 1

2 8 .0 7 0 .0 3 4 C .B .C . B A R  C A G E  (B .R .S .) 2

3 8 .0 8 0 .0 3 3 C .B .C . C R O S S  B A R , R R  (B .R .S .) 1

4 8 ^0 7 0 .0 3 5 C .B .C . B A R , L ./R . S ID E  (B .R .S .) 2

5 2 .0 0 0 .0 4 5 F R A M E  C O M P . (B .R .S .) 1

6 8 .0 1 0 .0 4 7 R -W A S H E R 1 8

7 9 .9 0 8 .0 5 0 N S O C K E T  B O L T  M 8 x  1 .2 5 x 5 0 6

8 9 .9 0 8 .0 5 5 N S O C K E T  B O L T  M 8 x  1 .2 5 x 5 5 1 0

9 9 .3 0 0 .0 1 6 W A S H E R  0 1 6 1

1 0 2 .2 0 0 .0 0 1 T O W  B A L L 1

1 1 9 .4 0 0 .0 1 6 L O C K  W A S H E R  0 1 6 1

1 2 9 .1 0 1 .6 2 5 B O L T  M 1 6  x  2 5 1

1 3 9 .1 1 2 .0 2 5 B O L T -W A S H E R  M 1 2 x  1 .2 5 x 2 5 4

1 4 9 .2 2 0 .0 1 2 L O C K IN G  F L A N G E  N U T  M 1 2 4

1 5 7 .0 2 0 .0 1 2 R U B E R  F O O T  P L A T E 2

1 6 6 .0 0 0 .1 0 4 H E A D L IG H T  U N IT 2

1 7 9 .1 0 8 .0 5 0 B O L T -W A S H E R  M 8  x  1 .2 5  x  5 0 2

1 8 6 .0 0 0 .1 5 5 W IN K E R  L IG H T  A S S Y . L . F R ./R .R R . 2

1 9 6 .0 0 0 .1 5 6 W IN K E R  L IG H T  A S S Y . R . F R ./L .R R . 2

2 0 9 .7 0 0 .0 0 4 B A N J O  B O L T  M  1 0 x 2 4 6

2 1 6 .0 0 0 .0 8 9 B R A K E  H O S E  A S S Y . L . 3 4 ” 1

2 2 6 .0 0 0 .0 9 0 B R A K E  H O S E  A S S Y . R . 4 3 " 1

2 3 6 .0 0 0 .2 3 0 B R A K E  H O S E  A S S Y . R R . 8 0 " 1

2 4 6 .0 0 0 .2 3 2 T H R O T T L E  C A B L E  C O M P . 1

2 5 9 .1 0 6 .0 1 2 B O L T  M 6  x  1 2 2

2 6 6 .0 0 0 .2 3 1 P A R K IN G  B R A K E  C A B L E  C O M P . 1

2 7 7 .0 1 0 .0 1 7 T U B E  S E A T  0 2 5 6

2 8 7 .0 1 0 .0 1 6 T U B E  S E A T  0 3 2 2

2 9 9 .0 9 0 .0 0 3 H E A D L IG H T  B U L B  3 5 W /3 5 W / 1 2 V 2

3 0 7 .0 1 0 .0 3 4 F E N D E R , F R . 2

3 1 6 .0 0 0 .0 6 7 F R O N T  F E N D E R  B R A C K E T , L . 1

3 2 9 .1 0 0 .6 4 0 B O L T  M 6  x  4 0 2

3 3 9 .2 1 0 .0 0 8 L O C K IN G  F L A N G E  N U T  M 6 1 0

3 4 7 .0 2 0 .0 4 9 H E A D L IG H T  R U B B E R  M O U N T 4

3 5 9 .1 0 6 .0 1 4 B O L T -W A S H E R  M 6 x 1 4 6

3 6 6 .0 0 0 .1 3 5 H O R N , H . 1

3 7 6 .0 0 0 .1 3 6 H O R N , L . 1

3 8 9 .1 0 0 .5 2 5 B O L T  M 5  x  2 5 1

3 9 8 .0 1 0 .0 8 6 R E A R  M IR R O R  M O U N T 1

4 0 8 .0 4 0 .0 0 5 R E A R  V IE W  M IR R O R  S P R IN G 1

4 1 6 .0 0 0 .0 8 4 R E A R  M IR R O R  A S S Y . 1

4 2 6 .0 0 0 .1 0 2 F R O N T  F E N D E R  B R A C K E T , R . 1

4 3 6 .0 0 0 .0 8 3 F O A M  P A D D IN G -1 2

4 4 6 .0 0 0 .1 1 6 F O A M  P A D D IN G -2 2

4 5 9 .0 0 0 .0 0 4 P O S IT IO N  L IG H T  B U L B  3 W  1 2 V 2

4 6 6 .0 0 0 .1 1 4 F R O N T  R E F L E C T O R 2

4 7 9 .0 9 0 .0 0 6 W IN K E R  B U L B  1 0 W  1 2 V 4

4 8 9 .2 2 0 .0 0 8 L O C K IN G  F L A N G E  N U T  M 8 2

4 9 9 .1 1 0 .1 1 0 B O L T  M 1 0 x  1 .2 5 x 1 1 0 2

5 0 9 .2 2 0 .0 1 0 L O C K IN G  N U T  M 1 0 x  1 .2 5 2

5 1 2 .1 0 0 .0 0 1 S W A Y  B A R  B R A C E  B U S H IN G 1

5 2 2 .1 0 0 .0 0 2 S W A Y  B A R  B R A C E 1

5 3 9 .1 0 6 .0 1 2 B O L T  M 6  x  1 2 2  I

1 8



FIG. 19

S T E E R IN G  S H A F T  A S S Y .



PARTS MANUAL
« u ; mta m3 « - -  —  ■  ■  - ■ - • - ■       '< ■ -— —  **“»-“1 ,.

T
^

S T E E R IN G  S H A F T  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 7 .0 1 0 .0 4 1 S T E E R IN G  B O L T  C O V E R 1

2 9 .1 0 0 .6 1 2 B O L T  S T R A P  M 6 x 1 2 3

3 8 .0 3 0 .0 2 4 S P IN D L E  B R A C K E T 1

4 7 ~ 0 2 0 .0 3 8 S T E E R IN G  W H E E L 1

5 6 .0 0 0 .1 2 2 S T E E R IN G  S H A F T 1

6 7 .0 1 0 .0 2 6 S T E E R IN G  S H A F T  B U S H 2

7 9 .7 0 0 .0 2 0 S P E C IA L  W A S H E R  0 2 0 1

8 9 .7 0 0 .1 2 0 C IR C L IP  0 2 0 1

9 9 .1 0 0 .8 2 5 B O L T  M 8  x  2 5 2

1 0 9 .4 0 0 .0 0 8 L O C K  W A S H E R  0 8 2

1 1 6 .0 0 0 .0 9 3 S T E E R IN G  K N U C K L E 1

1 2 8 4 .0 0 0 .0 1 4 S T E E R IN G  G E A R 1

1 3 9 .1 0 8 .0 2 5 B O L T -W A S H E R  M 8  x  1 .2 5  x  2 5 4

1 4 9 .9 0 0 .0 1 6 R O U N D  N U T  M 1 6  x  1 .5 2

1 5 4 .0 0 0 .0 0 8 S T E E R IN G  B A L L  J O IN T 2

1 6 9 .2 0 0 .0 1 0 N U T  M 1 0 2

1 7 7 .0 2 0 .0 0 2 B A L L  J O IN T  D U S T  C O V E R 2

1 8 8 .0 1 0 .1 5 7 T IE  R O D 2

1 9 6 .0 0 0 .0 6 2 R O D  E N D 2

2 0 9 .3 0 0 .0 1 0 F L A T  W A S H E R  O 1 0 2

2 1 9 .4 0 0 .0 1 0 L O C K  W A S H E R  O 1 0 2

2 2 9 .8 0 0 .0 1 0 C A S T L E  N U T  M 1 0 2

2 3 9 .5 0 0 .2 1 5 C O T T E R  P IN  0 2 x 1 5 2

2 4 7 .0 2 0 .0 6 6 S T E E R IN G  K N U C K L E  D U S T  C O V E R 2

2 5 8 .0 2 0 .0 1 4 S T E E R IN G  G E A R  B R A C K E T 2

2 6 9 .2 2 0 .0 0 8 L O C K IN G  F L A N G E  N U T  M 8 8

2 7 9 .7 0 8 .1 4 5 T H R O T T L E  P E D A L  B O L T  M 8 x  1 .2 5 x 1 4 5 1

2 8 8 .0 4 0 .0 0 1 T H R O T T L E  P E D A L  R E T U R N  S P R IN G , L . 1

2 9 9 .1 0 8 .0 4 0 B O L T -W A S H E R  M 8 x  1 .2 5 x 4 0 2

3 0 9 .2 0 0 .0 0 8 N U T  M 8 2

3 1 4 .0 0 0 .0 1 6 T H R O T T L E  P E D A L  C O M P . 1

3 2 9 .6 0 0 .5 1 5 P A N  S C R E W  M 5  x  1 5 2

3 3 9 .3 0 0 .0 0 5 F L A T  W A S H E R  0 6 2

3 4 9 .2 1 0 .0 0 5 N Y L O N  L O C K  N U T  M 5 2

3 5 8 4 .0 0 0 .0 1 5 B R A K E  P E D A L  C O M P . 1

3 6 9 .7 0 0 .6 2 4 P IN  0 6 x 2 4 1

3 7 8 .0 1 0 .0 8 1 S P IN D L E  P IN 2

3 8 9 .5 0 0 .2 1 2 C O T T E R  P IN  0 2 x 1 2 1

3 9 6 .0 0 0 .0 6 3 B R A K E  L A M P  S W IT C H  A S S Y . 1

4 0 9 .6 0 0 .3 0 6 P A N  S C R E W  M 3  x  6 2

4 1 7 .0 1 0 .0 0 4 P E D A L  B U S H 4

4 2 8 .0 4 0 .0 0 7 B R A K E  P E D A L  R E T U R N  S P R IN G , R . 1

4 3 9 .7 0 8 .2 2 2 B R A K E  P E D A L  B O L T  M 8  x  1 .2 5  x  2 2 2 1

4 4 6 .0 0 0 .0 7 6 M A S T E R  C Y L IN D E R 1

4 5 9 .1 0 8 .0 3 5 B O L T -W A S H E R  M 8 x  1 .2 5 x 3 5 2

4 6 7 .0 2 0 .0 3 6 T H R O T T L E  P E D A L  P A D 1

4 7 7 .0 2 0 .0 3 7 B R A K E  P E D A L  P A D 1

4 8 6 .0 0 0 .1 3 4 S T E E R IN G  W H E E L  L O C K 1

4 9 8 .0 7 0 .0 4 4 M A S T E R  C Y L IN D E R  B R A C K E T 1

1 9



/

FIG.20
S Ä ,. i 'w -j s ^s  ~~ - .. , ... -  ^ .i,

r
- ..= ~  Ä s S ä u M  iV ^ -.T .Ä S v .^«  £ ^k  ££&&&&*#$ 

F R O N T  S U S P E N S IO N  A R M  A S S Y .



PARTS MANUAL

F R O N T  S U S P E N S IO N  A R M  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 2 .0 0 0 .0 2 8 S T R U T  A N D  S P IN D L E  S U P P O R T , R . 1

2 9 .1 0 8 .1 0 5 B O L T -W A S H E R  M 8 x  1 .2 5 x 1 0 5 2

3 8 .0 1 0 .0 1 5 U P P E R  S U S P E N S IO N  A R M  C O L L A R 2

4 7 T 0 1 0 .0 0 3 U P P E R  S U S P E N S IO N  A R M  B U S H 4

5 4 .0 0 0 .0 0 4 U P P E R  S U S P E N S IO N  A R M 2

6 9 .2 2 0 .0 0 8 L O C K IN G  F L A N G E  N U T  M 8 2

7 9 .8 0 0 .0 1 2 C A S T L E  N U T  M 1 2 2

8 7 .0 2 0 .0 2 5 B A L L  H E A D  D U S T  S E A L 4

9 8 .0 2 0 .0 5 3 B A L L  H E A D  S P A C E R 4

1 0 2 .0 0 0 .0 2 7 S T R U T  A N D  S P IN D L E  S U P P O R T , L . 1

1 1 9 .9 0 8 .1 0 4 B O L T  S T R A P  M 8  x  1 4 4

1 2 8 .0 1 0 .0 1 4 L O W E R  S U S P E N S IO N  A R M  C O L L A R 4

1 3 9 .9 0 6 .0 1 2 B O L T  S T R A P  M 6  x  1 2 1 2

1 4 6 .0 0 0 .1 4 1 F R . W H E E L  A S S Y ., R . 2 0  x  7 -8 1

1 5 7 .0 2 0 .0 1 6 F R . B R A K E  C A L IP E R  P A D  S E T 2

1 6 6 .0 0 0 .0 2 8 F R O N T  B R A K E  C A L IP E R , L . 1

1 7 8 .0 1 0 .0 5 4 B R A K E  D IS C . 2

1 8 9 .0 4 0 .0 0 2 D U S T  S E A L  4 7 x 2 5 -7 2

1 9 9 .0 3 0 .0 0 2 -Z B E A R IN G  6 2 0 4 -Z 2

2 0 9 .7 1 0 .0 3 1 T IR E  B O L T  M 1 0 x  1 .2 5 x 3 1 8

2 1 8 .0 1 0 .0 8 5 W H E E L  H U B 2

2 2 9 .0 3 0 .0 1 0 -Z B E A R IN G  6 2 0 2 -Z 2

2 3 8 .0 1 0 .1 1 8 C A P  L U G  N U T  M 1 0 8

2 4 7 .0 2 0 .0 5 0 T IR E , F R . 2 0 x 7 -8 2

2 5 6 .0 0 0 .1 4 2 R IM ,F R . 2

2 6 9 .2 2 0 .0 1 0 L O C K IN G  F L A N G E  N U T  M 1 0 8

2 7 9 .8 0 0 .0 1 4 C A S T L E  N U T  M 1 4 2

2 8 9 .5 0 0 .2 2 0 C O T T E R  P IN  0 2  x  2 0 2

2 9 7 .0 2 0 .0 3 9 H U B  C O V E R 2

3 0 9 .1 1 0 .0 4 0 B O L T -W A S H E R  M 1 0 x  1 .2 5 x 4 0 4

3 1 6 .0 0 0 .0 9 5 F R O N T  B R A K E  C A L IP E R , R . 1

3 2 6 .0 0 0 .3 2 5 C U S H IO N  A S S Y , F R . L = 3 2 5 2

3 3 9 .1 1 0 .0 8 0 B O L T -W A S H E R  M 1 0 x  1 .2 5 x 8 0 4

3 4 8 .0 2 0 .0 3 4 L O W E R  S U S P E N S IO N  A R M  D U S T  C A P 8

3 5 7 .0 1 0 .0 0 2 L O W E R  S U S P E N S IO N  A R M  B U S H 8

3 6 9 .0 4 0 .0 0 1 O -R IN G  0 2 1 .2 x 2 .6 5 8

3 7 4 .0 0 0 .0 2 3 L O W E R  S U S P E N S IO N  A R M  A S S Y 2

3 8 6 .0 0 0 .1 4 0 F R . W H E E L  A S S Y , L . 2 0  x  7 -8 1

3 9 8 .0 1 0 .1 4 0 A C O R N  N U T  M 1 2 2

4 0 9 .5 0 0 .2 0 0 C O T T E R  P IN  0 3 .2  x  2 6 2

I

2 0



FIG.21

F U L L  S H IF T IN G  A S S Y .



PARTS MANUAL

F U L L  S H IF T IN G  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 9 .1 1 0 .0 2 0 B O L T -W A S H E R  M 1 0 x 2 0 2

2 9 .1 1 0 .1 0 0 B O L T -W A S H E R  M 1 0  x  1 0 0 3

3 6 .0 0 0 .2 4 0 G E A R  B O X  S U S P E N S IO N  A R M 1

4 8 .0 1 0 .1 6 8 C O L L A R  # 1 1

5 9 .1 1 2 .2 3 0 B O L T -W A S H E R  M 1 2  x  1 .2  5 x 2 3 0 1

6 6 .0 0 0 .2 3 9 P IV O T  A R M  S H IF T  C 1

7 7 .0 2 0 .0 6 8 C U S H IO N  B U S H 4

8 9 .2 2 0 .0 1 2 L O C K IN G  F L A N G E  N U T  M 1 2 2

9 8 .0 1 0 .1 6 7 C O L L A R  # 2 1

1 0 9 .1 1 2 .1 9 0 B O L T -W A S H E R  M 1 2  x  1 .2 5 x 1 9 0 1

1 1 6 .0 0 0 .2 3 8 P IV O T  A R M  S H IF T  B 1

1 2 9 .1 1 0 .2 0 0 B O L T -W A S H E R  M 1 0 x  1 .2 5 x 2 0 0 1

1 3 9 .2 2 0 .0 1 0 L O O K IN G  F L A N G E  N U T  M 1 0 5

1 4 6 .0 0 0 .2 3 7 P IV O T  A R M  S H IF T  A 1

1 5 7 .0 1 0 .0 0 4 P E D A L  B U S H 2

1 6 9 .1 0 8 .1 4 5 B O L T  M 8 x  1 .2 5 x 1 4 5 1

1 7 6 .0 0 0 .2 3 5 R IG H T  T U R N  C L E V IS  R O D  H E A D 1

1 8 9 .1 1 0 .0 3 0 B O L T -W A S H E R  M 1 0 x 3 0 2

1 9 9 .2 0 0 .0 1 0 R IG H T  T U R N  N U T  M 1 0 1

2 0 6 .0 0 0 .2 3 6 S H O R T  C L E V IS  R O D 1

2 1 9 .2 0 0 .0 1 0 -L L E F T  T U R N  N U T  M 1 0 1

2 2 6 .0 0 0 .2 3 4 L E F T  T U R N  C L E V IS  R O D  H E A D 1

2 3 9 .1 1 0 .0 4 0 B O L T -W A S H E R  M 1 0 x 4 0 1

2 4 6 .0 0 0 .2 3 3 L O N G  C L E V IS  R O D 1

2 5 9 .7 0 0 .5 1 3 P IN  0 5 x 1 3 .5 1

2 6 9 .5 0 0 .2 1 2 C O T T E R  P IN 1

2 7 4 .0 0 0 .0 3 1 S H IF T E R  H O U S E  A S S Y 1

2 8 9 .1 0 0 .6 1 2 B O L T  M 6  x  1 2 4

2 9 6 .0 0 0 .2 5 8 P A R K IN G  B R A K E  A S S Y . 1

3 0 9 .1 0 8 .0 2 0 B O L T -W A S H E R  M 8  x  2 0 2

3 1 9 .3 0 0 .0 0 8 W A S H E R  0 8 2

2 1



■J s e A t

I

a »®°



U iÄ T T ii« .

PARTS MANUAL
-~ 3—  — ^ ----------- —  . ■ — p — - f i — ■  

r
- i ■ p iiiro iiM jw g p r 'g r jf

R E A R  C A R G O  R A C K /  S E A T /  B E L T

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 9 .0 9 0 .0 0 5 T A IL  L IG H T  B U L B  2 1 W /5 W  1 2 V 2

2 6 .0 0 0 .1 4 4 T A IL  L IG H T 2

3 9 .2 1 0 .0 0 6 L O C K  N Y L O N  N U T  M 6 4

4 2 ^0 0 0 .0 4 6 R E A R  C A R G O  R A C K  (B .R .S .) 1

5 6 .0 0 0 .1 1 1 R E A R  S ID E  R E F L E C T O R  ® 4

6 8 .0 1 0 .1 7 1 L U G  N U T 2

7 7 .0 2 0 .0 3 2 T U B E  C O V E R 2

8 6 .0 0 0 .2 4 1 L IC E N S E  L IG H T  A S S Y . 2

9 9 .8 0 4 .0 0 3 S C R E W  S T 3 .5  x  1 0 4

1 0 9 .2 2 0 .0 0 8 L O C K  F L A N G E  N U T  M 8 6

1 1 6 .0 0 0 .1 4 5 F U E L  T A N K  C A P  C O M P . 1

1 2 4 .0 0 0 .0 2 9 F U E L  T A N K  C O M P . (B .R .S .) 1

1 3 9 .1 0 8 .0 2 5 B O L T -W A S H E R  M 8 x  1 .2 5 x 2 5 4

1 4 8 .0 1 0 .0 3 4 T A N K  C O M P . C O L L A R 4

1 5 7 .0 2 0 .0 0 5 R U B B E R  M O U N T 4

1 6 9 .3 0 0 .0 0 8 F L A T  W A S H E R  0 8 4

1 7 6 .0 0 0 .0 4 6 F U E L  A U T O  C O C K  A S S Y . 1

1 8 6 .0 0 0 .0 5 6 G A S  F IL T E R 1

1 9 7 .0 2 0 .0 3 0 T U B E  C O M P . F U E L  # 1 1

2 0 7 .0 2 0 .0 2 9 T U B E  C O M P . F U E L  # 2 1

2 1 7 .0 2 0 .0 3 1 T U B E  C O M P . V A C U U M 1

2 2 6 .0 0 0 .1 4 6 S A F E T Y  B E L T 1

2 3 6 .0 0 0 .0 9 4 H E A D -R E S T 2

2 4 6 .0 0 0 .0 8 1 S E A T  C O M P  L . 1

2 5 9 .7 0 0 .0 0 1 S P E C IA L  B O L T  M 7 /1 6 " x 2 8 1

2 6 9 .7 0 0 .0 0 2 B E L T  W A S H E R  0 1 2 1

2 7 9 .7 0 0 .0 0 3 N U T  B E L T  M 7 /A 6 " 1

2 8 9 .9 0 0 .8 4 0 B O L T  S T R A P  M 8  x  1 .2 5  x  4 0 2

2 9 9 .2 2 0 .0 0 8 L O C K  F L A N G E  N U T  M 8 2

3 0 6 .0 0 0 .0 5 7 S E A T  R A IL  S E T 1

3 1 8 .0 4 0 .0 0 8 V A C U U M  T U B E 2

3 2 8 .0 4 0 .0 0 9 F U E L  T U B E 4

3 3 6 .0 0 0 .0 8 2 S E A T  C O M P  R . 1

3 4 8 .0 1 0 .0 4 7 R -W A S H E R 4

3 5 9 .9 0 8 .0 5 5 B O L T  S T R A P  M 8  x  1 .2 5  x  5 5 2

2 2



FIG.23

A IR  C L E A N E R /  R A D IA T O R /  B A T T E R Y /  M U F F L E R  A S S Y .



PARTS MANUAL
w ~ I - V  - 1  iM T .m i l  I  I i  in r n i  r m  irn y ii'iv  ly r.im n T V n ii  - j in n  u n r  m m     

A IR  C L E A N E R /  R A D IA T O R /  B A T T E R Y /  M U F F L E R  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 7 .0 9 0 .0 3 5 A IR  C L E A N E R  D U C T 1

2 7 .0 9 0 .0 3 6 A IR  C L E A N E R  C L A M P 2

3 7 .0 9 0 .0 3 7 A IR  C L E A N E R  C A S E  C O M P . 1

4 7 ~ 0 9 0 .0 3 8 A IR  C L E A N E R  E L E M E N T 1

5 7 .0 9 0 .0 3 9 A IR  C L E A N E R  C O V E R 1

6 9 .8 0 5 .0 0 3 T A P P IN G  S C R E W  M 5 x 1 6 7

7 7 .0 9 0 .0 4 0 A IR  C L E A N E R  G A U Z E  C O V E R 1

8 7 .0 9 0 .0 4 1 A IR  C L E A N E R  E L E M E N T  G A U Z E 1

9 4 .0 0 0 .0 3 2 A IR  C L E A N E R  A S S Y . 1

1 0 7 .0 9 0 .0 4 2 T U B E  C O M P . W A T E R  1 # 1

1 1 7 .0 9 0 .0 4 3 T U B E  C O M P . W A T E R  2 # 1

1 2 7 .0 9 0 .0 4 4 T U B E  C L A M P 4

1 3 7 .0 9 0 .0 4 5 T U B E  C O M P . W A T E R  3 # 1

1 4 7 .0 9 0 .0 4 6 T U B E  C O M P . W A T E R  4 # 1

1 5 9 .1 0 0 .8 3 0 B O L T  M 8 x  3 0 x 1 .2 5 2

1 6 7 .0 9 0 .0 4 7 R A D IA T O R  C O M P . C O L L A R 2

1 7 7 .0 2 0 .0 6 9 R U B B E R  M O U N T 2

1 8 9 .2 0 0 .0 0 8 N U T  M 8 2

1 9 6 .0 0 0 .2 4 8 C O L L A N T T A N K 1

2 0 7 .0 1 0 .0 2 8 B A T T E R Y  C O V E R 1

2 1 6 .0 0 0 .0 8 5 B A T T E R Y  (Y T X 1 2 -B S ) 1

2 2 7 .0 2 1 .0 2 3 B A T T E R Y  B A N D 1

2 3 7 .0 2 0 .0 2 0 B A T T E R Y  L O W E R 1

2 4 7 .0 9 0 .0 4 9 M U F F L E R  C O M P . E X . 1

2 5 9 .0 4 0 .0 2 7 M U F F L E R  J O IN T  N U T  M 6 2

2 6 7 .0 9 0 .0 5 0 E X . P IP E  G A S K E T 1

2 7 9 .1 1 0 .0 3 0 B O L T -W A S H E R  M 1 0 x  1 .2 5 x 3 0 1

2 8 9 .0 2 0 .0 1 0 N U T  M 1 0 1

2 9 4 .0 0 0 .0 3 3 R A D IA T O R  C O M P . 1

3 0 7 .0 9 0 .0 5 1 T U B E  C L A M P 2

3 1 9 .2 0 0 .0 0 6 N U T  M 6 2

3 2 6 .0 0 0 .2 4 9 F A N  C O M P . 1

3 3 7 .0 9 0 .0 5 2 B O L T 6

3 4 2 .0 0 0 .0 4 7 2 5 0 C C  E N G IN E 1

2 3



F
IG

.2
4

m
m

G
E

A
R

 B
O

X
 A

S
S

Y
.



PARTS MANUAL
-  -  -  -  •  >  ■  —  -  - -  -  ,w ,^

g
,

T O <
^

G E A R  B O X  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 9 .0 4 0 .0 1 2 D U S T  S E A L  0 5 6  x  3 5  x  1 0 2

2 9 .0 3 0 .0 1 1 B E A R IN G  R A D IA L  B A L L  E 6 0 0 7 2

3 7 .0 9 0 .0 0 1 W A H S E R  0 4 5 x 3 5 x 2 2

4 7 .0 9 0 .0 0 2 K E Y  S T O C K 2

5 7 .0 9 0 .0 0 3 F IN A L  S H A F T 1

6 7 .0 9 0 .0 0 4 F IN A L  G E A R 1

7 9 .0 3 0 .0 0 2 B E A R IN G N  R A D IA L  B A L L  E 6 2 0 4 2

8 7 .0 9 0 .0 0 5 W A H S E R  0 3 5 x 2 0 . 5 x 2 2

9 7 .0 9 0 .0 0 6 C O U N T E R  G E A R  A 1

1 0 7 .0 9 0 .0 0 7 C O L L E R 1

1 1 7 .0 9 0 .0 0 8 C O U N T E R  S H A F T 1

1 2 7 .0 9 0 .0 0 9 C O U N T E R  G E A R  B 1

1 3 9 .0 3 0 .0 0 5 B E A R IN G  R A D IA L  B A L L  E 6 0 0 5 1

1 4 7 .0 9 0 .0 1 0 W A S H E R  0 3 5 x 2 0 x 5 . 5 1

1 5 7 .0 9 0 .0 1 1 IN  P U T  G E A R  A 1

1 6 7 .0 9 0 .0 1 2 IN T E R N A L  G E A R 1

1 7 7 .0 9 0 .0 1 3 S L ID E R  C O L L A R 1

1 8 7 .0 9 0 .0 1 4 P IV O T  A R M  S L ID E R 1

1 9 7 .0 9 0 .0 1 5 IN  P U T  G E A R  B 1

2 0 7 .0 9 0 .0 1 6 W A S H E R  0 3 5 x 2 5 x 4 1

2 1 7 .0 9 0 .0 1 7 B E A R IN G  R A D IA L  B A L L  E 6 2 0 4 1

2 2 9 .0 4 0 .0 1 3 D U S T  S E A L  0 4 2 x 2 5 x 8 1

2 3 7 .0 9 0 .0 1 8 L O C K IN G  P IN  IN /O U T  0 4 x 8 1

2 4 7 .0 9 0 .0 1 9 P IV O T  G E A R  S H IF T 1

2 5 8 .0 3 0 .0 4 1 L -S ID E  C A S E  C O V E R 1

2 6 7 .0 9 0 .0 2 0 S W IN G  A R M  C U S H IO N  B U S H 6

2 7 9 .1 0 6 .0 4 0 B O L T -W A H S E R  M 6  x  4 0 1 4

2 8 7 .0 9 0 .0 2 1 P IV O T  S H A F T  P IN 1

2 9 9 .5 0 0 .4 0 8 C O T T E R  P IN  0 4 x 8 1

3 0 7 .0 9 0 .0 2 2 P IV O T  A R M  S H A F T 1

3 1 7 .0 9 0 .0 2 3 G E A R  C A S E  C O V E R  G A S K E T 1

3 2 9 .1 0 8 .0 2 0 B O L T -W A S H E R  M 8  x  2 0 4

3 3 7 .0 9 0 .0 2 4 O U T E R  S H IF T  B R A C K E T 1

3 4 9 .1 0 0 .6 1 0 B O L T  M 6  x  1 0 4

3 5 7 .0 9 0 .0 2 5 G A S K E T  P L A N E 1

3 6 7 .0 9 0 .0 2 6 G A S K E T 1

3 7 7 .0 9 0 .0 2 7 A IR  T U B E 1

3 8 7 .0 9 0 .0 2 8 T U B E  C L IP 1

3 9 7 .0 9 0 .0 2 9 A IR  V E N T 1

4 0 7 .0 9 0 .0 3 0 C O L L A R  A 2

4 1 7 .0 9 0 .0 3 1 D O W E L  P IN  0 8 x 2 0 2

4 2 9 .1 0 1 .0 2 5 B O L T  M 1 0  x  2 5 1

4 3 7 .0 9 0 .0 3 2 S P R IN G 1

4 4 7 .0 9 0 .0 3 3 S T E E L  B A L L 1

4 5 7 .0 9 0 .0 3 5 C O L L A R  B 1

4 6 8 .0 3 0 .0 4 0 G E A R  C A S E 1

4 7 9 .7 0 0 .0 0 8 W A S H E R  0 8 1

4 8 9 .1 0 0 .8 1 2 B O L T  M 8  x  1 2 1

4 9 9 .0 4 0 .0 1 4 D U S T  S E A L  0 2 2 x 1 0 x 7 1

2 4



FIG.25 

R E A R  S U S P E N S IO N  A S S Y .

1
3

 2
7



PARTS MANUAL

R E A R  S U S P E N S IO N  A S S Y .

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 7 .0 2 0 .0 3 9 R R . H U B  C O V E R 2

2 9 .5 0 0 .4 3 0 C O T T E R  P IN  0 4 x 3 0 2

3 9 .8 0 0 .0 1 8 C A S T L E  N U T  M 1 8 2

4 8 .0 1 0 .1 1 8 L U G  N U T  C A P  M 1 0 8

5 6 .0 0 0 .1 4 3 R IM , R R . 2

6 8 .0 1 0 .1 6 9 R E A R  W H E E L  H U B 2

7 9 .7 1 0 .0 3 1 T IR E  B O L T  M 1 0 x  1 . 2 5 x 3 1 8

8 9 .0 3 0 .0 0 7 B E A R IN G  6 0 0 7 4

9 8 .0 1 0 .1 7 0 C O L L A R 2

1 0 9 .1 1 2 .0 5 5 B O L T -W A S H E R  M 1 2 x  1 . 2 5 x 5 5 2

1 1 9 .2 2 0 .0 1 2 L O C K IN G  F L A N G E  N U T  M 1 2  x  1 . 2 5 x 5 0 4

1 2 9 .1 1 2 .0 5 0 B O L T -W A S H E R  M 1 2 x  1 . 2 5 x 5 0 2

1 3 7 .0 2 0 .0 0 8 S W IN G  A R M  C U S H IO N  B U S H 4

1 4 6 .0 0 0 .2 4 2 B A L A N C E  L E V E R  L IN K  R O D 2

1 5 9 .2 2 0 .0 1 0 L O C K IN G  F L A N G E  N U T  M 1 0  x  1 .2 5 2

1 6 6 .0 0 0 .2 4 3 B A L A N C E  L E V E R 1

1 7 9 .1 0 8 .0 2 0 B O L T -W A S H E R  M 8 x  2 0 x 1 . 2 5 4

1 8 8 .0 1 0 .0 5 3 R R . B R A K E  D IS C . 1

1 9 8 .0 3 0 .0 3 6 B R A K E  D IS C . B A S E 1

2 0 9 .1 0 1 .0 1 8 B O L T  M 1 0 x  1 . 5 x 1 8 1

2 1 7 .0 2 0 .0 2 2 R R . B R A K E  P A D  S E T 1

2 2 6 .0 0 0 .2 2 9 C A L IP E R  H Y D R A U L IC A L  B R A K E , R R . 1

2 3 9 .9 0 8 .0 1 4 A L L E N  H E A D  B O L T  M 8 x  1 . 2 5 x 1 6 2

2 4 6 .0 0 0 .2 4 4 C V /S H A F T  J O IN T 2

2 5 6 .0 0 0 .2 4 5 C U S H IO N  A S S Y ., R R . L = 4 8 0 2

2 6 6 .0 0 0 .2 4 7 S W IN G  A R M  C O M P . R . 1

2 7 6 .0 0 0 .2 4 6 S W IN G  A R M  C O M P . L . 1

2 8 9 .0 4 0 .0 1 1 D U S T  S E A L  0 6 2 x 4 4 x 1 0 2

2 9 6 .0 0 0 .1 4 8 R E A R  W H E E L  A S S Y ., R . 1

3 0 6 .0 0 0 .1 4 7 R E A R  W H E E L  A S S Y ., L . 1

3 1 7 .0 2 0 .0 5 2 T IR E , R R . 2 2 x 1 0 - 1 0 1

3 2 9 .9 0 6 .0 1 6 B O L T -W A S H E R  M 6 x 1 6 6

3 3 7 .0 1 0 .0 5 9 F E N D E R , R R . 2

3 4 6 .0 0 0 .0 6 8 R E A R  F E N D E R  B R A C K E T , R . 1

3 5 6 .0 0 0 .1 0 1 R E A R  F E N D E R  B R A C K E T , L . 1

3 6 9 .1 0 8 .0 4 5 B O L T -W A S H E R  M 8 x  1 . 2 5 x 4 5 2

2 5



2 3



PARTS MANUAL

W IR E  H A R N E S S /E L E C T R IC A L

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 9 .1 0 0 .6 3 0 B O L T  M 6  x  3 0 2

2 9 .2 0 0 .0 0 6 N U T  M 6 2

3 6 .0 0 0 .2 5 0 R E G U L A T E  R E C T IF IE R  C O M P . 1

4 9 7 6 0 0 .6 1 5 P A N  S C R E W  M 6  x  1 5 4

5 9 .3 0 0 .0 0 6 W A S H E R  0 6 4

6 9 .2 1 0 .0 0 5 L O C K IN G  N Y L O N  N U T  M 6 2

7 7 .0 1 0 .0 3 8 S W IT C H  P A N E L  C O V E R 1

8 7 .0 1 0 .0 6 1 B O L T  C O V E R 4

9 6 .0 0 0 .0 7 9 H O R N  S W IT C H 1

1 0 7 .0 2 0 .0 5 1 P O W E R  O U T L E T  C O V E R 1

1 1 6 .0 0 0 .0 8 7 P O W E R  O U T L E T 1

1 2 6 .0 0 0 .1 1 3 W IN K E R  S W IT C H  U N IT 1

1 3 6 .0 0 0 .1 6 0 D IM M E R  S W IT C H  U N IT 1

1 4 6 .0 0 0 .1 5 9 E N G IN E  S T O P  B U T T O N 1

1 5 6 .0 0 0 .1 5 8 IG N IT IO N  S T A R T  S W IT C H 1

1 6 6 .0 0 0 .1 5 3 R E L A Y  C O M P . A U D IB L E  P IL O T  &  W IN K E R 1

1 7 6 .0 0 0 .2 5 1 T E M P E R A T U R E  B U Z Z E R 1

1 8 6 .0 0 0 .2 5 2 H O R N  R E C T IF IE R 1

1 9 6 .0 0 0 .2 5 3 S O C K E T  C O M P 1

2 0 9 .6 0 0 .6 5 5 P A N  S C R E W  M 6  x  5 5 2

2 1 6 .0 0 0 .2 5 4 W IR E  H A R N E S S 2

2 2 7 .0 1 0 .0 2 9 E L E C T R IC  A S S Y . C O V E R 1

2 3 6 .0 0 0 .2 5 5 C .D .I. U N IT  C O M P . 1

2 4 6 .0 0 0 .2 5 6 S T A R T IN G  R E L A Y 1

2 5 6 .0 0 0 .2 5 7 IG N IT IO N  C O IL  C O M P . 1

2 6 9 .2 1 0 .0 0 6 L O C K  N Y L O N  N U T  M 5 1

2 7 9 .6 0 0 .5 2 5 P A N  S C R E W  M 5  x  2 5 1

2 8 6 .0 0 0 .0 3 8 R E S IS T O R  C O M P . 1 0 W  1 0 1

2 9 9 .6 0 0 .4 1 0 P A N  S C R E W  M 4  x  1 0 1

3 0 9 .2 1 0 .0 0 4 L O C K  N Y L O N  N U T  M 4 1

2 6



1 1

. 1 2

E T ,
1 3

1 4

D O

Q l

PARTS MANUALFIG.27

W A R N IN G  S T IC K E R S

P A R K IN G

R E V E R S E  L E V E R

' N E V E R  O P E R A T E  T H IS  G O -K A R T  W IT H O U T  P R O P E R  
IN S T R U C T IO N S . B e g in n e rs  re q u ire  a d u lt 
s u p e rv is io n .

' N E V E R  O P E R A T E  T H IS  G O -K A R T  A T  E X C E S S IV E  
S P E E D S . Y o u  in c re a s e  y o u r r is k  o f lo s in g  c o n tro l if 
y o u  o p e ra te  it a t s p e e d s  to o  fa s t fo r th e  te rra in ,

L o s s  o f c o n tro l, c o llis io n ,o r g e ttin g  c a u g h t in  m o v in g  p a rt 

c a n  re s u lt in  s e r io u s  in ju r ie s .

A d u l t  s u p e r v is o n  f o r  u n d e r  1 6  y e a r s  o ld  

W e a r  a  D .O .T .  a p p r o v e d  m o t o r c y c le  h e lm e t  

S e c u r e  lo n g  h a i r  a n d  lo o s e  c lo t h in g  

W e a r  p r o t e c t iv e  e y e  w e a r  a n d  c lo t h in g  

K e e p  a r m s ,  le g s  a n d  f e e t  in s id e  k a r t  

D o  n o t  u s e  a lc o h o l  o r  d r u g s

W A R N IN G  S T IC K E R S

R E F  N O . P A R T  N O . D E S C R IP T IO N R E G D  N O .

1 9 .0 9 0 .0 0 7 L A B E L . P A R K IN G  B R A K E 1

2 9 .0 9 0 .0 0 8 L A B E L . R E V E R S E  L E V E R 1

3 9 .0 9 0 .0 2 3 L A B E L .G E A R  C A S E 1

4 9 .0 9 0 .0 1 0 L A B E L . N O  L O N G  H A IR 1

5 9 .0 9 0 .0 1 1 L A B E L . W A R N IN G 1

6 9 .0 9 0 .0 1 2 L A B E L . N O  C L IM B IN G 1

7 9 .0 9 0 .0 1 3 L A B E L . W A R N IN G 1

8 9 .0 9 0 .0 1 4 L A B E L . S E A T  B E L T 1

9 9 .0 9 0 .0 2 4 L A B E L . R A D IA T O R 1

1 0 9 .0 9 0 .0 1 6 L A B E L . T W IS T E R 3

1 1 9 .0 9 0 .0 1 7 L A B E L . W A R N IN G 1

1 2 9 .0 9 0 .0 2 5 L A B E L .H A M M E R H E A D  2 5 0 1

1 3 9 .0 9 0 .0 2 6 L A B E L .H A M M E R H E A D  2 5 0  R .S ID E 1

1 4 9 .0 9 0 .0 2 7 L A B E L .H A M M E R H E A D  2 5 0  L .S ID E 1

a

1
 T

h
e

 v
e

h
ic

le
 m

u
s

t 
b

e
 s

ta
ti

o
n

a
ry

 

| 
a

n
d

 t
h

e
 e

n
g

in
e

 a
t 

id
le

l 
b

e
fo

re
 s

e
le

c
ti

n
g

 g
e

a
rs

—

2
o
— ■ >

» -

i

o  jT  

1 1 1  

£ s | f

s i l l

1

- C C

n

< 2 3

1  °  
< 2 3  S  
■ts 2

2 7

B2-A




